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Dimension Quartly | (ig) | HeatNo- | ProdwetNo. 1 5f vo | 15 | & v | ra | W |y |2l c|s|mwm|P|s|o|nN|la|[m|w|n|v S| om
Md | &
(N/m) @) | ©) | ) | ) S[4 s [3|a| 4|22 |3|2|3|3|3]|3]3
50.8 x 1829 x 6096 1 4447 | R33438 | FCi5772001 | T| 3037 | 504.2| 32 U | L[1720] 256 [1051| 145 s2 [ 2 | 1 [ 21| o | 1 | 2 | o | 33 [2100
P [1,780| 245 |1,056| 134 | 50 | 2 | 1 | 2| o | 1| 2| 1|33
50.8 x 1829 x 6096 1 4447 | R33438 | FCi5772002 | T| 3037|5042 32 U | L|1749| 256 |1,051| 145 52 [ 2 | 1 [ 21| o | 1| 2| o | 33 |2100
P [1,780| 245 |1,056| 134 | 50 | 2 | 1 | 2| o | 1| 2| 1|33
50.8 x 1829 x 6096 1 4447 | R33438 | FC15772003 | T| 3037|5042 32 U | L1749 256 |1,051| 145 52 [ 2 | 1 [ 21| o | 1| 2| o | 33 |2100
P [1,780| 245 |1,056| 134 | 50 | 2 | 1 | 2| o | 1| 2| 1| 33
50.8 x 1829 x 6096 1 4447 | R33442 | FC15809302 | T | 291.8| 4936 33 U | L|1784| 234 |1052[ 177 a7 | 3| 1 |20 o 1] 2| 1] 28]|2122
P (1,688 230 |[1,061| 159 | 48 | 3 | 1 |2 0| 1| 2] 1|
50.8 x 1829 x 6096 1 4447 | R33438 | FC15809502 | T|293.2|493.4| 32 U | L1749 256 |1,051| 145 52 [ 2 | 1 [ 21| o | 1| 2| o | 33 |2100
P [1,780| 245 |1,056| 134 | 50 | 2 | 1 | 2| o | 1| 2| 1| 33

*xx SUb Total(022) »+x 5 22,235(Kg)
*** Condition of supply : As—Rolled ***

* Position — T:Top, M:Middle, B:Bottom
* Tensile test — Direction:Transverse, Gauge length:50mm (Round), YP Mtd : 2 (0.2% off-set),5 (0.5% underload), U (Upper yield point), L (Lower yield point)
* Division — P:Product analysis, L:Ladle analysis

m-40Z

= The plate is fully killed and fine grained steel. Basic oxygen process and Vacuum degassing process were applied.* This Mill Test Certificate is issued in accordance with EN 10204 Type 3.1
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WE HEREBY CERTIFY THAT THE MATERIAL HAS BEEN MADE AND TESTED IN ACCORDANCE WITH THE ABOVE SPECIFICATION AND THE REQUIREMENTS
(Chief Of Quality Assurance Team

* 2 JABYME H2Q HNRMENMY FE ZEHZ22EH S M2YUG. MM W82 SUHE DML &elsta & AFUC.(http://sm.hyundai—steel.com/cs/cm/login.jsp)
* This Mill Test Certificate is a copy that has been printed from original electronic document(with digital signing).
You are able to check an original electronic document at hyundaisteel's customer portal.( http://sm.hyundai—steel.com/cs/cm/login.jsp) * QRcode scanner App : 'QReal'
* [Ar8Y FOAIEN] 2 ZABLAMU HIIE 724 o AA8Al NSEy Y Ay SHIF Lddg & AsU.
* [Caution for Use] Damage on products and safety problems may arise if used other than to the spec stated in this Mill Test Certification.




